

FUMIGANT EXPOSURE TO POLYBALLS

DATE: April 29th, 1997

SUBJECT: Fumigant Test Results

TESTED BY: The Industrial Fumigant Co.

*FUMIGANTS TESTED: Methyl Bromide
Aluminum Phosphide (Phosphine)*

SAMPLES TESTED: Polyballs; 4 each of 5/8" (15mm), 1 3/8" (35mm) and 2" (50mm) in each of the above fumigants and one control set.

TEST EXPOSURES:

- A) Methyl Bromide: four days at four times the normal dosage.*
- B) Aluminum Phosphide: Six days at three times the normal dosage.*

TEST RESULTS: There were no visible and/or physical effects to the samples in either fumigant test.

Rebound: No change.

Durometer (hardness): No change.

Abrasion resistance: No change.

Visual: No change.